
   SEQUENCING BATCH REACTOR FOR ORGANICS 

AND NITROGEN REMOVAL: MODELING AND 

DESIGN OPTIMIZATION 

 

 

      By 

   VELMURUGAN SUBRAMANIAN 

   Bachelor of Engineering in Civil Engineering 
 Master of Engineering in Environmental Engineering 

   Anna University 
   Chennai, India 

   1989 
 

   Master of Science in Civil Engineering  
   University of Oklahoma 

   Norman, Oklahoma 
   2002 

 

 

   Submitted to the Faculty of the 
   Graduate College of the 

   Oklahoma State University 
   in partial fulfillment of 

   the requirements for 
   the Degree of 

   DOCTOR OF PHILOSOPHY 
   December, 2008  



 ii

   SEQUENCING BATCH REACTOR FOR ORGANICS 

AND NITROGEN REMOVAL: MODELING AND 
[...]
Time interval: anftt <<0   

∫+=
anft

dtqVV
0

0        (3.5) 

( )
DHpDHDin

XXSS
V

q

dt

dS
,, νων +−−=   (3.6) 



 29

( )
DHpPinP

P XSS
V

q

dt

dS
,, ν−−=    (3.7) 

( )
DHDNHinNH

NH XSS
V

q

dt

dS
,, εων−−=   (3.8) 

( )
DHDNOinNO

NO XSS
V

q

dt

dS
,, ν−−=    (3.9) 

( ) DHDDDHinDH

DH
XYXX

V

q

dt

dX
,,,,

,
ν+−=   (3.10) 

Where 

t  = Time (h), 

anft  = Time anoxic fill ends (anoxic fill time) (h), 

V  = Volume at any time, t (m3), 

OV  = Initial volume (m3), 

q  = Influent flow rate (m3/h), 

ω  = Unit mass of biodegradable organics removed per unit mass of nitrate 

   nitrogen reduced (mg BOD5/mg N-NO3),  

ε  = Nitrogen consumption for synthesis requirement (mg N-NH4/mg BOD5),   

DY  = Yield of heterotrophic biomass for denitrification (mg VSS/ mg N-NO3), 

and Subscripts - in  and D  refer to influent and denitrification, respectively. 

 

For aerobic filling:  During aerobic filling, reactor basin continues to receive wastewater 

but the mixers and aeration devices are on.  Since aeration devices are turned on, oxygen 

is provided in the basin and the anoxic condition changes to aerobic condition. Both 

heterotrophic and autotrophic growth of bacteria occurs in the reactor basin.  The removal 



 30

of soluble organic substrates, hydrolysis of particulate organic substrates and removal of 

ammonia are carried out by the heterotrophic and autotrophic bacteria using oxygen as 

electron acceptor.  As a result, the removal of nitrate nitrogen stops during this phase.  

The concentration of various substrates, heterotrophic biomass and autotrophic biomass 

at any time during the aerobic phase is expressed as follows:   

Time interval: aefanf ttt <<  

∫++=
aef

anf

t

t

anf dtqqtVV 0     (3.11) 

( ) NHpNHSin XXSS
V

q

dt

dS
,, νν +−−=   (3.12) 

( ) NHpPinP

P XSS
V

q

dt

dS
,, ν−−=    (3.13) 

( ) NHSNAutNNHinNH

NH XXSS
V

q

dt

dS
,,, εωνν −−−=  (3.14) 

( ) NAutNNOinNO

NO XSS
V

q

dt

dS
,, ν+−=    (3.15) 

( ) NHHSNHinNH

NH
XYXX

V

q

dt

dX
,,,,

,
ν+−=   (3.16) 

( ) NAutANNAutinNAut

NAut
XYXX

V

q

dt

dX
,,,,

,
ν+−=  (3.17) 

Where 

aeft   = Time aerobic fill ends (anoxic fill + aerated fill) (h), 

AutX  = Active autotrophic biomass (mg/L),  

AY  = Yield of autotrophic biomass (mg VSS/ mg N-NH4), and   

Subscript - N  refers to nitrification.  



 31

For react phase:  During react phase, wastewater flows to the reactor basin are stopped 

and the wastewater volume in the tank remains constant.  The environmental conditions 

that prevail in this phase are same as the aerobic filling phase except the wastewater 

flows are shut off.   The removal mechanisms that take place during this phase and the 

concentration of heterotrophic biomass and autotrophic biomass at any time during the 

react phase are expressed as follows:   

Time interval: raef ttt <<  

( )anfaefanf ttqqtVV −++= 0     (3.18) 

NHpNHS
XX

dt

dS
,, νν +−=     (3.19) 

NHp

P X
dt

dS
,ν−=      (3.20) 

NHSNAutN

NH XX
dt

dS
,, ενν −−=    (3.21) 

NAutN

NO X
dt

dS
,ν=      (3.22) 

NHHS

NH
XY

dt

dX
,

,
ν=      (3.23) 

NAutAN

NAut
XY

dt

dX
,

,
ν=     (3.24) 

 Where 

r
t  = Time react ends (anoxic fill + aerated fill + react) (h). 

 

 

 



 32

3.4 Model Parameters 

The process model equations (3.5) through (3.24) have 15 kinetic and stoichiometric 

parameters.  Some parameters are process dependent and vary depending on the 

environmental conditions specific to the wastewater treatment plant.  Some of the 

parameters are mostly typical for the given type of waste at a given temperature.  In 

general, the kinetic parameters are temperature dependent and must be adjusted for 

temperature variation.  Some of the temperature dependent kinetic and stochiometric 

parameters such as maximum removal rates for oxidation of dissolved organic matter 

( max,Sν ), hydrolysis of particulate organic matter ( max,Pν ), nitrification of ammonia 

nitrogen ( max,Nν ), denitrification of nitrate nitrogen ( max,Dν ) and half saturation 

coefficient for particulate organics (
P

K ) are adjusted for temperature variation from their 

values at 20 oC using the following expressions: 

)20(

20max,,max, 02.1 −= T

CSS oνν     (3.25)     

)20(

20max,,max, 04.1 −= T

CPP oνν     (3.26)  

)20(

20,
898.0 −= T

CPP oKK     (3.27)    

)20(

20max,,max, 12.1 −= T

CNN oνν     (3.28)  

)20(

20max,,max, 12.1 −= T

CDD oνν     (3.29)  

Where 

T = Temperature in degrees Celsius (oC).  

 

 

 



 33

3.5 Solution Technique 

Once the model parameters are defined, the set of non-linear first-order differential 

equations (3.5) through (3.24) formulated for the process model can be solved 

numerically for determination of variables such as volume, different substrate 

concentrations and microbial concentrations at any time with known initial conditions.  

The Euler’s method as described in Sewell (1988) has been employed in this study to 

determine substrates and microbial cell concentrations for given influent conditions and 

time periods of different reaction phases such as anoxic fill, aerated fill, and react phase.  

There are several numerical methods available for solving non-linear first-order 

differential equations.  However, the Euler’s method described in Sewell (1988) has been 

used in this work because this method is computationally faster than other methods.  The 

optimization model which is developed in Chapter VI requires the results of the process 

model several times during its iterations for finding the optimal design decision variables.  

Therefore, a computationally faster solution technique to the process model is very 

important.  Euler’s method for solving first-order initial value ordinary differential 

equation is simple and is expressed as follows: 

If the first-order initial value ordinary differential equation to be solved is of the form: 

 

),( xtf
dt

dx
=   0)0( xx =    (3.30) 

 

Then, the solution takes the following form: 

 

),()()( xtfhtxhtx +=+      (3.31) 



 34

Where t  is the independent variable and h  is the time increment.  The solution to the 

problem starts with the given initial value and moved forward one (time increment) step 

at a time.  In this problem, the time step of 0.0003 hr was used for h .  Based on the above 

solution technique, a computer program has been developed in MATLAB for solving the 

process model equations.  The MATLAB codes with explanations are listed in   

Appendix A. 



 35

CHAPTER IV 
 
 

EXPERIMENTAL VALIDATION OF THE MODEL 

 

4.1 Introduction 

The process model developed in Chapter III is to be calibrated and validated prior to its 

use in the design optimization model to obtain meaningful results.  The objective of this 

Chapter is to determine the unknown model parameters through model calibration and 

test the validity of the model.  The data for the model calibration were obtained from the 

operation of a full-scale sequencing batch reactor system located at the City of 

Tahlequah, Oklahoma by a carefully designed sampling program.  A calibration 

methodology using an optimization technique called Simulated Annealing has been 

employed in this study to determine the unknown model parameters.  The calibrated 

model has been verified using the separate set of sampling data from the same SBR 

system at the City of Tahlequah to evaluate model performance and its applicability.  The 

following sections of this chapter describe the operation of the full-scale SBR system, 

sampling program, data collection, model calibration, model verification and discussion 

of results on model performance and its applicability.  

 

4.2 City of Tahlequah SBR System 

The SBR treatment system at the City of Tahlequah, Oklahoma was designed to treat  



 36

836 m3/h (5.3 MGD) of domestic sewage.  This is one of the earliest and largest SBR 

wastewater treatment systems in the State of Oklahoma, and built in 1992.  The liquid 

treatment portion of this treatment facility includes three grit removal units, four SBR 

basins, an online chemical feeding system, two filters, two UV disinfection units and a 

flow measurement structure.  The solids treatment portion of this treatment facility 

includes a gravity belt thickener, two aerobic digesters and a belt filter press.  The 

process flow diagram for the liquid treatment process which is relevant to this study is 

shown in Figure 4-1.  The raw wastewater entering the treatment facility is screened 

initially before it passes through the grit removal units where heavy inorganic particles 

are removed.  The de-gritted wastewater is pumped into the SBR basins for removal of 

biological oxygen demand and ammonia nitrogen.  Each SBR basin is equipped with a 

single center-mounted floating mixer for mixing reactor contents and eight retrievable 

bubble diffusers for providing oxygen to the SBR basin.  The SBR basins are the heart of 

the treatment process which is a focus of this study.   

 

Figure 4-1: Process flow diagram for the City of Tahlequah SBR system. 

 



 37

The basis of design and operation of the SBR as designed and found in the Operation and 

Maintenance manual of the plant is shown as follows:  

 

Number of Basins       4 

Dimensions  

 Length, ft       116.0 

 Width, ft       116.0 

 Sidewater Depth (Minimum), ft    9.0 

 Sidewater Depth (Maximum), ft    15.7 

Aeration Equipment 

 Type        Fine bubble 

 Diffuser Assemblies/Basin     8 

 Disc Diffusers/Assembly     40 

Mixing Equipment 

 Type        Downdraft 

 Number/Basin       1 

 Horsepower       50 

Decanter Assemblies 

 Number/Basin       2 

 Decant Rate, MGD      6 

Blowers 

 Number       2 Working 

         1 Standby 



 38

 Maximum capacity at 14.7 psia and 68 oF, scfm  2500 

 Discharge pressure at 700 ft above MSL and 100 oF, psig 7.9 

 Horsepower       125 

Operation parameters 

 Retention Time @ Design Flow, hrs    14 

 F/M Ratio, lb BOD5/lb MLSS    0.05 – 0.10 

 MLSS, mg/L       4000  

Time cycle 

 Phase   Phase Duration  Cumulative Cycle Time  

 Static Fill  0 minutes   0 minutes 

 Mix Fill  45 minutes   45 minutes 

 React Fill  35 minutes   80 minutes 

 React   115 minutes   195 minutes 

 Settle   45 minutes   240 minutes 

 Decant/Idle/Waste 120 minutes   360 minutes   

 

The decant (treated effluent) from the SBR basin is passed thorough a physico-chemical 

treatment system consisting of online alum addition, in-line mixing, and filtration units 

for removal of phosphorus.  The filtration units are of dual media type filters which 

consist of 12 inch thickness of support gravel, 12 inch thickness of sand and 18 inch 

thickness of anthracite. The filter sand is placed on top of the gravel and the anthracite is 

placed on top of the sand. The treated final effluent is disinfected in UV disinfection units 

for removal of pathogens before it is discharged to Tahlequah Creek. 



 39

4.3  Sampling Program 

The discharge of treated effluent from this treatment plant is regulated by an Oklahoma 

Discharge Elimination System (OPDES) permit.  Table 4-1 below shows the OPDES 

effluent discharge limitations for various parameters.  The effluent limits shown in Table 

4-1 are the average for a month for composite samples at the plant outfall.  Hence, the 

normal operation of the treatment plant for regulatory compliance requires only the 

analysis of the composite effluent for 5-day biochemical oxygen demand (BOD5), 

ammonia nitrogen (NH4-N), and total phosphorus at the plant outfall, and these data 

would not be adequate for calibration and verification of the model.  Therefore, an  

 

Table 4-1:  Effluent limits for existing SBR system at the City of Tahlequah 

Parameter Effluent limits 

5-Day biological oxygen demand <  7.6 mg/L 

Suspended solids <  11.0 mg/L 

Ammonia nitrogen <  1.5 mg/L 

Phosphorus <  1.0 mg/L 

Dissolved oxygen >  6.8 mg/L 

pH 6.5 – 9.0 

 

intensive sampling program was conducted to collect and analyze samples for the 

purpose of model calibration and verification.  One of the four SBR basins identified as 

SBR2 was selected for sampling, and samples from this basin were collected for a total of 

six cycles at 25 minute intervals for each cycle duration of 3 hours (excludes settle, 



 40

decant and idle periods).  The first sampling episode consisting of three cycles was 

collected on May 14 – 15, 2008 and second sampling episode of three cycles was 

collected on June 18 – 19, 2008.  In order to determine the initial conditions of the SBR, 

a grab sample was collected from basin SBR2 for each cycle before filling began, and the 

sample was analyzed for soluble chemical oxygen demand (COD) or soluble biochemical 

oxygen demand (BOD5), ammonia nitrogen (NH4-N), nitrate nitrogen (NO3-N), and 

mixed liquor volatile suspended solids (MLVSS).  After the initial sample, grab samples 

were collected from SBR2 at 25 minute time intervals until the end of reaction phase, and 

the collected samples were analyzed for soluble COD or soluble BOD5, NH4-N and NO3-

N.  Temperature, pH, dissolved oxygen (DO) and MLVSS were measured for three 

samples, one each during the initial, middle, and end of the cycle (anoxic fill + react 

phase).  For each cycle, at the end of react phase (before settle begins) a grab sample was 

collected for measuring sludge volume index (SVI).  During filling time, a composite 

sample was collected at the outlet of the grit chamber to characterize the influent 

wastewater for total COD or total BOD5, soluble COD or soluble BOD5, and total 

kjeldahl nitrogen (TKN).  The basic operational parameters and influent characteristics 

for the first and second sampling episodes are summarized in Tables 4-2 and 4-3, 

respectively.  The summary of all data collected for all six cycles of sampling episodes 1 

and 2 and the raw analysis data from the laboratory are provided in Appendix B.  For the 

second sampling episode, soluble COD and total COD were measured instead of soluble 

BOD5 and total BOD5 for better accuracy.  From analysis of previous samples collected 

during the sampling episode 1, it was found that the ratio of soluble COD to soluble  

BOD5 and total COD to total BOD5 were 2.25 and 1.30, respectively.  COD parameter   



 41

Table 4-2:  Reactor data, influent characteristics, initial conditions and operational 

parameters for sampling episode 1  

 

           Cycle 1         Cycle 2        Cycle 3  
            May 14         May 14       May 15  
            8:50 am         2:50 pm       8:50 am  

________________________________________________________________________ 
Reactor data 

Initial volume    
O

V   m3  3768  3768  3764  

Total volume after fill  
T

V  m3  4687  4610  4847  

 
Average influent characteristics 
Influent flow   q  m3/h  613   561  722 

Total BOD5    mg/L  175  173  112 

Soluble BOD5   in
S   mg/L  38.1  57.5  23.2 

Particulate BOD5  inPS ,  mg/L  136.9  115.5  88.2 

TKN     inNHS ,  mg/L  26.2  24.5  13.6 

pH       6.9  6.8  6.9 
Temperature    oC  19.5  19.6  19.6 
 
SBR initial conditions 
Soluble BOD5   S    mg/L  14.3  15.50  5.80 

NH4-N    
NH

S    mg/L  1.84  4.78  2.72 

NO3-N    
NO

S   mg/L  0.11  0.10  0.13 

Active autotrophic biomass 
Aut

X  mg/L  314  280  306 

Active heterotrophic biomass 
H

X  mg/L  1256  1114  1224 

 
Operational parameters 

Anoxic fill    anft  h  1.50  1.50  1.50 

Anoxic fill + Aerated fill aeft  h  1.50  1.50  1.50 

Anoxic fill + React  
r

t  h  3.00  3.00  3.00 

DO concentration  2O  mg/L  0.87  0.73  0.50 

 

 
 

 

 

 

 

 

 

 



 42

Table 4-3:  Reactor data, influent characteristics, initial conditions and operational 

parameters for sampling episode 2 

 

            Cycle 1          Cycle 2         Cycle 3  
                     June 18          June 18         June 19  
            8:50 am          2:50 pm         8:50 am 